

# CERTIFICATE OF ANALYSIS

TEST OBJECT:	FA124   Strong Base Anion Exchange Resin, Gel, Type I
LOT NO.:	GSB-4FLT22MAY07-9
TEST NO.:	No. 20220508-2
TEST COMPLETION DATE:	May 9 <sup>th</sup> , 2022
TEST STANDARD:	HG / T2164 – 1991 DL / T519 – 2004 SH 2605.05 – 2003

TEST ITEMS	REQUIREMENTS	RESULT
Ionic form	Cl-	Cl-
Moisture Retention %	48 - 54	52.3
Shipping Weight (approx.) g/L	680 - 715	693
Specific Gravity	1.08	1.08
Whole Beads %	95.0 min.	98.0
Perfect Beads %	90.0 min.	95.7
Particle Size (%)	0.3 - 1.2mm	≥ 94%
	< 0.3mm	≤ 1%
Uniformity Coefficient	1.7 max.	1.6

**PERFORMED BY**
*Lisa Jiang*
**APPROVED BY**
*Jie Yang*
**ALL RESINS ARE FRESH NEW AND UNUSED.**
**ALL RESINS ARE PRODUCED UNDER ISO9001.**
